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Scratch adhesion tests (according to ASTH D 3359) were run on four
6 in. squara concrete blocks. Two of tha blocks were untreated. Two
biocks were soaked for 30 minutes in Ashford Formula Concrete sealer. After
five days, two treated and two untreated bhlocks were palnted with a two
part epoxy paint. After drying for five days at room temperature, the
adhasion tests were performed. Thae following results were obtalned:

Epoxy paint

Block § Block 2 Block 3 Dlock 4

(treated) {treated) (untreated) {untreated)

48 58 2B £8

58 4 B 48 4 8

3B 48 20 58

48 58 -2 B 4 B

4B 4B 2B 509

5B 58 18 58
Average 4 B 4.3 8 28 4.7 B
Average for Average for
treated 4.38B untreated 3.4 8
Percentage
adhesion .92% adhaesion 75% adhesion

Comments:

Hith the epoxy paint the Ashford Formula treated blocks definately
had better adhesion. .

I verify that these tests have been done correctly within the para-
meters of the ASTM D 3359 standard.
Perpy, Maxfleld, Ph.D.
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Laboratory Director
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ADHESION TEST RESULTS

Fully cured concrete blocks were treated on the 3rd of December with
Ashford Formula. The blocks were then painted with a two part urethane
paint on days 1,3,5, & 7 after treatment of the Ashford Formula to deter-

.mine optimum cure time of the Ashford Formula prior to receiving a coating.
The paint was allowed to dry for four days then the cross-scratch test
based on the ASTM D 3359 was given to determine adhesion.

Day Results
0 (control-untreated) 3B, 3B, 2B
1 38, 3B, 3B
3 ' - 3B, 3B, 4B
5 : 38; 28, 3B
7 38, 38, 3B

‘The designation 3B means some tearing to_cutiline but no squares
were removed, 2B means few squares were removed, and 4B 1s very good,
meaning only a little tearing along the cut Iine.

The test indicates that the application of Ashford-Formula does not
affect the adhesion of this specific urethane paint.

Perry Maxfield, Ph. D.
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